
 COMMISSION MEETING MINUTES 
December 19, 2023 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 17 

No. Topic 

Call to Order 

1. Awards and Recognition

2. Public Comments Not Related to the Agenda

3. Consent Agenda

4. Wastewater Process Tank Cleaning Services
Rejection of all Bids (>$200,000)

5. Virginia Initiative Plant and Army Base Treatment Plant Secondary Clarifier Weir Covers
Initial Appropriation - Regulatory Required CIP (<$10,000,000)
Rejection of Low Bid (>$200,000)
Contract Award (>$200,000)

6. West Point Treatment Plant Green Power On Demand Systems (G-PODS)
Grant Agreement (>$200,000)

7. City of Chesapeake, Coastal Virginia Commerce Park Development
[...]
of $1,479,577 was approximately 30% higher than the engineer’s estimate due to higher costs than 
anticipated for electrical commodity items and components as well as the additional costs for 
electrical subcontractor bonding, overhead and profit, and contingency, which were not specifically 
included in the engineer's estimate.  After meeting with the contractor, the engineer recommends 
approval. 
 
The CA/CI cost submitted by HDR was based on fees incurred by both the engineering team and the 
work required by Hazen and Sawyer.  An additional $250,000 in contingency costs have been added 
to the project in the event of additional work being required during the course of construction.   
 
Schedule:  Construction December  2023 
 Project Completion               September    2024 



HRSD Commission Meeting Minutes 
December 19, 2023 

Attachment #2 
 
 

6. West Point Treatment Plant Green Power On Demand Systems (G-PODS) 
Grant Agreement (>$200,000) 

  
  







HRSD Commission Meeting Minutes 
December 19, 2023 

Attachment #3 
 
 

7. City of Chesapeake, Coastal Virginia Commerce Park Development  
Service Area Expansion Agreement 

  
  



Service Area Expansion
Coastal Virginia Commerce Park

December 19, 2023 



• Describes and clarifies the 
process for localities to 
expand the HRSD service 
area within their boundaries
• (Localities control development)

• Describes and clarifies how 
infrastructure can be 
extended and how capacity 
can be increased

Service Area Expansion Policy

2



• Describes and clarifies when new flows to the Regional Interceptor 
System can be approved

• Describes and clarifies acceptable locations and methods for 
connecting to the Regional Interceptor System

Capacity Assurance and Connection Policy

3



Chesapeake Service Area Expansions

4

Public Service Training Academy

West Road/Airport

Coastal Virginia Commerce Park



Coastal Virginia Commerce Park

5



History of CVCP

6



Economic Development

7



Mega Site

8



Future Interstate 87

9

CVCP



• CVCP full site = 4,022 acres

• Service Area Expansion Request for 1,420 acres
– 2,726,255 gallons per day wastewater

• City working to provide water and sewer
– Seeking Virginia Economic Development Commission 

grant
– Grant submission due January 11, 2024

Coastal Virginia Commerce Park

10



Flow to Atlantic Plant

11



Proposed Force Main Routing

12



• Coastal Virginia Commerce Park
• Naval Station Northwest Annex 
• Northwest River Water Treatment Plant
• Public Safety Training Academy
• Saint Brides Correctional Center
• Northwest River Park

Proposed Connections

13



• Too Big
– Low velocities
– Deposition in pipe
– Air entrainment

• Too Small
– Limited capacity
– High pressure/velocity/head loss
– Increased energy/operating cost

Pipe Size Uncertainty

14



• Approve service area expansion for 1,420 acres of Coastal Virginia 
Commerce Park
• No HRSD improvements needed to accommodate the 2.73 MGD flow 

• Continue collaboration with City of Chesapeake to provide sewer 
service
• Monitor economic development activity (potential occupants)
• Coordinate sewer pipeline/routing/connection design
• Track potential wastewater flow(s)

Recommendation

15



Questions?

16



HRSD Commission Meeting Minutes 
December 19, 2023 

Attachment #4 
 
 

9. York River DEMON Upgrades 
Initial Appropriation 

  
  



Update on York River BNR Processes and 
Planned Improvements for 2024
How We Avoided Major Plant Construction 
with Sidestream PNA + Mainstream PdNA

Michael Parsons, PE
Treatment Process Engineer
Hampton Roads Sanitation District



HRSD York River (15 MGD)

DEMON

DENITE 
FILTERS

AERATION
BASINS



Deep-bed filters 
with 2 to 3 mm 
silica sand and 
NOx-based 
feedforward-
feedback 
methanol 
dosing control

York River Plant (15 MGD) – The Past (pre 2018)

Fofana et al., 2022

The Problem
1. Limited aerobic capacity
2. Excessive energy/chemical 

usage
• Methanol
• Caustic
• Ferric



• A Conventional Upgrade ~ $80-$100M
– Contract C will consist of plant upgrades designed to improve operational cost efficiencies at the current permitted capacity of 

15MGD.

• An HRSD Approach – AvN + PdNA ~ $1.5M
– Optimize use of influent COD and provide the correct AvN for the downstream filter to allow PdNA to be successful and expand 

flow capacity if desired. 

• Upgrade existing aeration tanks to Johannesburg
– NRCY pumps, anoxic mixers, baffle walls

• Upgrade existing aeration tanks to intermittent aeration and intermittent step feed 
– HRSD minions and baffle walls

• 3 new aeration tanks in the Johannesburg configuration
– Not needed with AvN + PdNA. 

• One new secondary clarifier
– Not needed with AvN + PdNA.  

• New aeration blowers and piping
– The existing blowers are already oversized

A Traditional Upgrade – The YRTP Expansion Phase 1 – Contract C

4



5

Goal - Optimize use of influent COD and provide the correct AvN for the downstream filter to allow 
PdNA to be successful 
• Spent $1.5M
• New Aeration Electrical Building - Aeration tank power and control
• Automation of aeration blowers with motor operated inlet valves 
• Reconfigured tanks to intermittent aeration and intermittent step feed

– Baffle walls and big bubble mixing system
– Motor operated valves for air control (50 valves) and step feed (18 gates)

• Nutrient sensors for AvN control – Jarbalyzer 
• New secondary clarifier duct bank
• DEMON Improvements – Was put on hold

York River Advanced Nutrient Reduction Improvements Phase 1

Before After

Baffle walls

Army of minionsStuart

Jarbalyzer Aeration Electrical Building



6

HRSD’s first full-scale PdNA Upgrade: York River Plant (15 MGD)
Mainstream Anammox Through AvN + PdNA

+Full denite 
filters

NO3 NO3
NH4

0

500,000

1,000,000

1,500,000

FdN filters PdNA filters

M
et

ha
no

l u
sa

ge
 

(k
g/

yr
)

0

2

4

6

8

FdN filters PdNA filters
Av

er
ag

e 
ae

ro
bi

c 
SR

T 
(d

ay
s)

Full Nitrification
with manual blower control 

+PdNA 
filters

BNR
with AvN Control 

Fofana et al., 2022

The Solution:
1. Update aeration tanks for AvN
2. Convert denitrification filter to PdNA

O&M Savings = ~$1M/year
Capital Cost avoided = ~$80-100M



• RIO extension for aeration tank - Air valve feedback is currently on a PLC
– $75,000

• Secondary clarifier #3 on permanent power, Jarbalyzer on permanent 
power, secondary clarifiers to the DCS, ammonia feed to the DCS 

– $30,000

• Instrumentation upgrades for the methanol tanks
– $35,000

Remaining Improvements to the Aeration Tanks and PdNA Filters

7
PLC and RIO

New Secondary 
Duct Bank Methanol Facility



• Why centrate treatment with PNA?
– The “best” form of Shortcut Nitrogen Removal
– 1% of total plant flow = 15 to 25% of total plant TN load
– Ammonium concentration ~ 1,000 mg/L
– Temperature 30 - 35ºC

• What is DEMON?
– Single stage PNA suspended solids process in an SBR
– Been in-service since October 2012

• 2019 updates
– Control moved to the DCS
– Microscreen installed for wasting (vs. cyclones)

• DEMON must be stable for future nitrogen goals!

DEMON Overview – Centrate Treatment

8

Operational Cost Savings: 
• 60% in aeration
• 100% in carbon

PNA = NOB Out-Selection Route



DEMON improvements after 11 years of operation
1. Update the transfer system - larger pipes and standby pump
2. Update the untreated centrate equalization pumping system

– VFD’s, flow meters, and DCS control

3. Managing struvite
– Update the acid cleaning system for struvite management 
– Update the Flosperse pumping with DCS control for struvite management

4. Add a tank heater to DEMON to maintain temperature during unplanned 
shutdowns in the winter

5. Managing dirty centrate

DEMON Upgrades Planned for 2024

9
Centrate EQ

Struvite 
Management

Centrate
Transfer

Centrate Quality



Centrate Quality
• Centrate quality can impact anammox retention 

when anammox is in the mixed liquor
• Centrate quality does not impact anammox 

retention when anammox is in a biofilm
Wasting methods and anammox retention
• Cyclone
• Microscreen
• Biofilm + large opening screen

DEMON  and Centrate Quality

10

Centrate – Clean vs dirty

DEMON 5min SSV
Normal operation

Cyclone Microscreen Biofilm

DEMON 5min SSV
What dirty centrate does



Biofilm is the best way to retain anammox
1. MBBR approach similar to Nansemond and James River designs

– Traditional plastic media, screens, mixer, blowers, diffusers, pumps
– Continuous flow and media is retained with a screen with 5mm opening size

2. Mobile Biofilm – miGRATE® option
– Use all the existing DEMON infrastructure
– Add miGRATE media
– Update the microscreen to 0.5 mm to retain the media during wasting
– SBR operation: media settles before decant

• What is miGRATE®?
– miGRATE media supplied by World Water Works
– Plant based media
– High surface area to volume media in comparison to traditional plastic

DEMON – Improving Anammox Retention

11

Traditional Plastic Media
• 25 mm diameter
• 5 mm retention screens

miGRATE Media
• 1.0 mm diameter
• 0.5 mm retention screen



• inDENSE® Technology
– Use of hydrocyclones (or screens) to improve mixed liquor 

settleability, improve resistance to membrane fouling, and 
induce/stabilize biological P removal

– Ballast addition included
• Other products:  zeeDENSE®, miGRATE®
• 70 active projects, 55 ordered or delivered (2022)
• Three HRSD/DCWater patent families licensed to 

ARAConsult and NEWhub Holding Co:
– Gravimetric Selection – hydrocyclone, settleability, membrane fouling
– External Selection – hydrocyclone, screen, bioP, ballast 
– Screens – anammox and settleability (DCWater only)

inDENSE® Line of Technologies - Commercialization



HRSD Commission Meeting Minutes 
December 19, 2023 

Attachment #5 
 
 

10. Atlantic Treatment Plant Reliability and Odor Control Improvements (ROCI) Update 
ATP Liquid Side Odor Evaluation and Improvements 
ATP Gravity Belt Thickener and Pre-Dewatering Polymer Improvements 
ATP Odor and Solids Improvements 2023 
ATP Solids Curing Facility and Pad Improvements 

 
  



An Atlantic Plant Christmas Carol:
Past, Present, and Future

December 19, 2023



ATP North Pad – Feb 2013 (before closure of Chesapeake-Elizabeth Plant)



ATP South Pad - Feb 2013



CAMBI Thermal Hydrolysis Process (THP)

4



• Less storage capacity required at 
the plant (drier, more stackable 
solids)

• Increase current digester capacity 
by allowing for higher loading 
rates

• Class A quality biosolids
• Near energy neutral, energy 

positive post FOG addition
• Easily incorporates P release
• Opportunity to receive dewatered 

raw solids from other plants 

Six Main Drivers for THP at ATP

5



• Startup in May 2020; about 18 
months to get to steady-state

• Nearly all equipment working as 
intended (exception is hopper)

• Digester loading increase by 2-
~3X (large CIP avoided)

• THP allows for effective FOG 
management at ATP

• Approximately doubled cake 
solids 

– Stacking for storage pad capacity 
– Land app cost decrease (~$2M/yr)
– Very close to a marketable 

product (revenue generating)

Current Progress at Atlantic Treatment Plant (ATP)

6



Atlantic Cake Solids Past to Present

7



Current Solids Handling Process Flow Diagram

8



• Underestimated COD load into ATP with Ches-
Eliz Plant flow

• Pre-dewatering after P-release in summer is 
not sufficient – need fermenter (odor)

• Emergency storage not feasible or large 
enough – need 2nd CAMBI train

• Existing waste gas flares achieve insufficient 
combustion efficiency for gas generated by 
THP digesters

• Floating digester cover annular space is a 
source of odor – potentially move to fixed 
covers in future

• Aging of digester gas system over D&C 
timeframe

• THP solids dewater very well, but there is 
lingering biosolids odor (after intense release 
of ammonia) that is probably enhanced by 
centrifuge dewatering

THP Project Lessons Learned (what went wrong…)

9



Increased Odor Complaints 
from ATP Neighbors

10

THP startup – May 2020 (~12-18 months)

Slow ramp down in flow from Ches-Eliz TP

Final Chez-Eliz 
TP shutdown
(most of the flow 
transferred in this time)



Odor Sources

11



When is an Odor a Nuisance?

12



Defining Odor Impacts and Reduction Needs

Measure Odors
Samples collected 
from ATP and odor 
measured in a lab

Define Odor 
Footprint

Models show how 
far odors spread 
and identify 
significant odor 
sources

Set Odor 
Target

7 D/T* set as 
target to reduce 
odor complaints 
based on review 
of nationwide 
examples

Identify 
Solutions

Short-term and 
long-term 
improvements 
identified to meet 
odor target

13
*Odor concentration is reported as dilution-to-threshold (D/T)



Current ATP Odor Footprint -  Dispersion Modeling Results

15

Odor Impacts 
(D/T)

300

250

200

150

100

50

30

20

10

7

Performance Metric = 7 D/T

Dilution-to-
Threshold (D/T) 
ratio is a 
measure of the 
number of 
dilutions 
needed to 
make the 
odorous 
ambient air 
non-detectable. 



What are the sources of odor at Atlantic? 
Current uncontrolled status, dispersion modeling results

Performance Metric: 7 D/T (5-minute)



17

ATP Existing Odor Control Station (OCS) Overview

OCS D

OCS B

N

OCS A

OCS C

System Technology Installation

OCS A Single-stage chemical scrubber 1983

OCS B Dual-stage chemical scrubber 1987

OCS C Bioscrubber + carbon (converted to carbon 
adsorber) 2010

OCS D Dual-stage chemical scrubber 2010



• THP system itself – needs to stay buttoned up (no leaks), normally not an issue
• Primary solids fermenter - currently uncontrolled
• Loadout of raw cake – needs to not happen
• Digester PRVs, Dystor cover vents – need gas system rehab and careful attention to 

gas pressure and maintenance
• Digester annular space – vaporization system until fixed covers are installed
• Odor D – significantly underperforming (important find from current study)
• Odor B – old system that is under performing
• Odor C – insufficient for current needs
• Odor A – probably should have already been replaced, but not a big source
• Waste Gas Flares – inefficient combustion
• Biosolids storage pads –  Extent of offsite odor while curing needs to be evaluated
• Loadout and hauling of biosolids for land application – for discussion later

• Future – Primary solids gravity thickeners, tied to new odor system

Odor Sources - Discussion

18



What is ROCI?

Long-term Solids
Reliability Improvements

Long-term Odor Control 
Improvements

Near-term Solids Odor
Reduction Measures

Near-term Odor Control 
System Upgrades

A comprehensive program to provide 
reliable solids handling and odor 
control

ROCI

19



ROCI Schedule

Near-term Improvements

Long-term Improvements 

Preliminary Engineering 

Final Design 

Construction

20272026202520242023

20



Near-term Odor Solutions

Existing OCS D Scrubber
• Major odor source
• Rehab and optimize system
• Est. >80% additional odor reduction

Solids Storage
• Air dry (“cure”) solids before 

final storage
• Reduces solids odor >85%

Digester odors
• Install odor neutralizing- 

vapor system at perimeter
• Est. 30% odor reduction
• Reduce gas venting

Benefits
• In place faster than larger 

construction projects, for
faster relief

THP Annual Maintenance Shutdown 
• Overnight work
• Reactor cleaning while in service
• Eliminated raw solids loadout and
 associated odor



• Area with odor 
impacts above 7 D/T 
significantly reduced

• Area within a 1-mile 
radius is still impacted 
above a 7 D/T 

ATP Odor Footprint: ROCI Near-term Improvements

22

Odor Impacts 
(D/T)

300

250

200

150

100

50

30

20

10

7



• End Product Characteristics
– 55-60% TS and VS
– 15-45% additional VSR by curing
– Very low odor

• Curing Optimization
– Number of Turns: 5 times/week works well
– Seeding: 25% cured cake “seed” works well
– O&M with ATP staff

• Offsite Odor Potential – seeding should help, 
but still need to monitor odors when start 
full scale curing

• Capacity Estimates and Equipment
– 24 days of curing time on one pad (25% seed)